Whisperflo pump seal

Whisperflo pump seal DEFAULT

Pentair 27180-199Pentair Whisperflo Pump Parts

1con diagram

See Full details

5on diagram

See Full details

6on diagram

See Full details

8on diagram

See Full details

17on diagram

See Full details

19on diagram

See Full details

21on diagram

See Full details

23on diagram

See Full details

24on diagram

See Full details

28on diagram

See Full details

Sours: https://www.poolzoom.com/pentair-purex-triton-whisperflo-pool-pump-replacement-parts.html

WhisperFlo pump Rebuild Kit GO-KIT 32 contains pump seal, diffuser gasket, seal plate gasket, lid o-ring

1357199Clamp, Cam & Ramp, plastic, almond, WF/WFE
2357151

Strainer Cover, clear, WFE pump for pumps manufactured after 11-1998

2070795Strainer Cover, clear, WFE pump for pumps manufactured before 11-1998
3350013

Strainer cover O-ring for pumps manufactured after 11-1998

3071422Strainer cover O-ring for pumps manufactured before 11-1998
4070387

Basket WF AQ, WFE

5070430

Bolt, 3/8 -16 x 1-1/4 hex cap 18-8 SS, 4 req.

6072184

Washer, 3/8 x 13/16 o.d. SS, 6 req.

7070431

Bolt, 3/8 -16 x 2 hex cap 18-8 SS, 2 req.

8071403

Nut, 3/8, 16 brass nickel plated, 2 req.

9071445

O-ring parker No.2-265, WFE pump (pre 11-1998 pumps)

9357100

Black Gasket for Seal plate (post 2-1-08 pumps)

9357102

Almond gasket for seal plate (pre 2-1-08 pumps)

10357149

Volute, WFE pump & pot (Replaces 074565) Seal Plate, (post 11-98 pumps)

10350015

Housing, WFE pump & pot, almond (post 11-98 pumps)

11071444

O-ring #238 parker, WFE pump

12071660

Screw set, 4-40 x 1-1/8 WFE sckt cap 18-8 SS, 2 req.

13072928

Diffuser assembly, WFE-12, 3 HP only

13072927

Diffuser assembly, WFE-2–8, 1/2 HP – 2.5 HP

14071652

Screw, 1/4, 20x1 LH phillips pan MS 18-8 S/S

15175713

Impeller, washer gasket

16071734S

Seal PA-7 w/ceramic seat, PS1000

17070429

Bolt 3/8 16 x 7/8 SS hex hd., 4 req.

18350201

Seal Plate Kit WFE Almond (Includes Mechanical Seal installed)

18350101

Seal Plate Kit (Includes Mechanical Seal installed)

19070927

Foot WF, pump motor support almond

20070929

Foot insert WF pump almond

21071657

Screw, 1/4, 20 x 1 in.hex cap 18-8 SS, 2 req.

22071406

Nut, 1/4, 20 hex. hd. SS, 2 req.

23072183

Washer, flat 1/4 x 5/8 20 GA thick 18-8 SS, 2 req.

24071131

Plug drain WFE, almond, 2 req.

25192115

O-ring, drain plug 2 req.

26357149

Volute, WFE pump & pot (Replaces 074565) (post 11-98 pumps)

27075232S

Motor SQFL, 1/2 HP F, 3/4 A, 1phase,60 Hz, STD, 230/115V, almond

27071313S

Motor SQFL, 3/4 HP F, 1A, 1 phase, 60 Hz, STD, 230/115V, almond

27075234S

Motor SQFL, 1 HP F, 1.5 A, 1 phase, 60 Hz, STD, 230/115V, almond

27075235S

Motor SQFL, 1.5 HP F, 2 A, 1 phase, 60

27071320S

Motor 1.5 HP Motor SQFL, 2 Speed, 1 phase, 60 Hz

27071321S

Motor SQFL, 2 HP F, 2 speed, 230V, almond

27075236S

Motor 2 HP F, 2-1/2 HP uprated, std., sq. flg., almond

27071317S

Motor 3 HP F, E , sq. flg,. almond

27075237S

Motor 3 HP F, 230 Volt, almond

28073126Impeller for WhisperFo WFE-2 1/2 HP pump
28073127Impeller for WhisperFo WFE-3 3/4 HP pump
28073128Impeller for WhisperFo WFE-4 1 HP pump
28073129Impeller for WhisperFo WFE-6 1 1/2 HP pump
28073130Impeller for WhisperFo WFE-8 2 HP pump
28073131Impeller for WhisperFo WFE-12 3 HP pump
Sours: https://www.aquapoolstore.com/
  1. Daschound cross
  2. Gabelli equity
  3. Flawless traducción

Aladdin GO-KIT32 - Standard Repair Seal Kit - Pentair Whisperflo / Intelliflo Pool Pumps

Aladdin’s Pump & Valve Repair Kits are the easy and convenient way to service and repair pumps and valves. Aladdin has taken the guess work out of identifying and selecting the parts needed to service the most common pump and valve repair applications. All of the essential replacement parts are packaged together as one complete kit. Each kit contains the proper quantities of each of the parts needed including O-rings, gaskets, seals, and connectors. Each kit also contains a package of Aladdin’s Magic Lube - the PTFE-based sealant/lubricant with the USDA H-1 rating for environmental safety. Aladdin GO-KIT32 Repairs Seals For: Pentair WhisperFlo WF Series Pentair WhisperFlo WFE Series Pentair WhisperFlo WFDS Series Pentair WhisperFlo WFK Series Pentair WhisperFlo WFEL Series Pentair IntelliFlo Series GO-KIT32 Includes: 1: AS-1000 (Motor Mechanical Seal) 1: G-413 (Seal Plate O-Ring) 1: G-478 (Seal Plate O-Ring - New) 1: O-108 (Lid O-Ring) 1: O-186 ( Impeller O-Ring) 1: O-304 (Seal Plate O-Ring) 1: O:318 (Lid O-Ring) 1: O-359 (Diffuser O-Ring) 1: Aladdin’s Magic Lube

Sours: https://supremewatersales.com/go-kit32.html
Seal replacement WhisperFlo® \u0026 IntelliFlo® pump with Pentair Genuine Quick-Kit

How-To Rebuild the Pentair WhisperFlo Pump

09/02/2015

Learn how to completely rebuild your Pentair Whisperflo pump in less than an hour.

IMPORTANT: Make sure you have completely disconnected the pump and motor from all electrical supply before you begin any repairs. Please contact an electrician to verify there are no electrical hazards if you are unsure.


Tools needed:

booster-pump-repair-parts-tools

green-check 3/32″ wrench
green-check 9/16″ wrench
green-check Rubber gloves
green-check Adjustable channel-lock pliers
green-check Large flat head screwdriver
green-check Phillips screwdriver & rubber mallet
green-check 1 1/2” Male Adapter

 

Parts needed:

go-kit32-9
green-checkSeal Rebuild Kit
green-checkU.S. Seal Lube
green-check Magic Lube
green-checkSilicone Glue

 

Whisperflo Pump Replacement Parts

Whisperflo Pump Replacement Parts

1.  Opening the pump

Start by removing the six hex-head bolts (keys 5 & 7) holding the Seal Plate to the Volute Casing.  Now slide back the motor to access the Diffuser & Impeller.

Opening the pump

2.  Disassembling the pump

Next remove the two set screws (key 12) to remove the diffuser.  Then holding the motor shaft with 9/16 wrench remove the impeller screw with washer.  Note: the impeller screw is reverse thread, so turn clockwise to unscrew.  Still holding the motor shaft, unscrew the impeller counter clockwise.  Lastly remove the four remaining 9/16″ bolts holding the seal plate to the motor.

Disassembling the Pump

Screen Shot 2015-09-02 at 2.40.54 PM

3. Removing the old shaft seal

The mechanical seal is in two parts. The white ceramic side is in the impeller, and the black spring side is in the seal plate. Now gently remove the seal plate itself, and push the seal out from the other side using a screwdriver and rubber mallet to knock the seal out from the reverse side of the seal plate.

Screen Shot 2015-09-02 at 3.10.07 PM

Screen Shot 2015-09-02 at 3.08.52 PM

4. Installing The New Shaft Seal

Installing the New Seal-The new seal should also come in two parts. You should wear gloves, so as not to touch the face of the seal.  The white porcelain seal half should be lubricated on the rubber cup of the ceramic seat and then pushed into the back of the impeller, white-side up.  The spring seal must be pressed into the seal plate using a 1” PVC coupling and placing a bead of silicone glue around the perimeter of the metal plate. Allow the silicone to cure for 24hrs before before running water through the pump.

Screen Shot 2015-09-02 at 3.15.02 PM

Screen Shot 2015-09-02 at 3.15.25 PM

Screen Shot 2015-09-02 at 3.15.37 PM

5. Installing new o-rings and gaskets  

Remove and install new seal plate gasket into the grove on the seal plate, being careful not to stretch it as you put it in place. Remove and replace O-Ring on the cone end of the diffuser.  Strainer Lid O-ring and impeller screw washer.  Lightly lubricate all with Magic Lube to protect and ensure a good water tight / air tight seal.

Screen Shot 2015-09-02 at 3.25.30 PMScreen Shot 2015-09-02 at 3.26.05 PMScreen Shot 2015-09-02 at 3.26.24 PM

6. Reassembling the pump

Reattach seal plate to motor, reinstall impeller with screw and washer, remembering that the screw threads are backwards… Reattach the diffuser over the impeller to the seal plate using the set screws.  And lastly slide the completed assembly back inside the volute casing.  Gently and slowly begin tightening the hex-head bolts in a zigzag pattern up and down until the seal plate is firmly secured.  Needs to be sealed but don’t over tighten to the point of stripping anything.

Screen Shot 2015-09-02 at 3.29.55 PM

Zach

Sours: https://www.poolzoom.com/blog/how-to-rebuild-the-pentair-whisperflo-pump/

Pump seal whisperflo

On the contrary, I wanted her to see me in all my glory. Why are you so staring. Never seen a naked woman.

Repairing a Pentair Whisperflo pump and motor part 1

The apartment was at my complete disposal, but it was the end of the semester that you werent going too far. Knowing my pohuistic attitude to things, the hostess ordered. Lisa to come to feed the cat and water the flowers.

You will also like:

Don't worry, baby, the nurse said unexpectedly softly. This is a standard procedure. Take off your clothes and hang your jumpsuit right here and get on.



1222 1223 1224 1225 1226